1/8 SCALE 4WD GAS POWERED RACING BUGGY MBX-4RR PARTS LIST

0577 o719 0720 ce721 0857 o
. 08378 1pc
A LD g (|| Do
0568 2pes  COS24 2pes Bcom 2pes P, (an sn —— consm e _.
=T c0526 2cs © ow26x6%05 Zpes . o @
(©) owsxex05 20es CRR) coas7e  apes
C0528A 2pcs C0328C  2pcs O sN26  2pcs 00723 00751
Q@ sN3  2pcs .
@ ©Fs o-mmas) 4pes SIA4X10 - dpes soomm| | [ €0901 €0903
; ©005034 4pcs 007018 co751 ; ]
C05288 2pcs  COS28DEF.G.J $2pcs 4pcs 3pcs 09018 1pc
o Go s‘;‘)":;”“ . [IZI €0901A SJA 4x8 0503 2
D = < 1pc pes
) coor e £0752 (©) 007018 15 g s 4x1pc
, €0950 [oPT] | | C1010
C0578 [oFT]
' . C0752R co752L —
(D cos29a 2pcs
C0S88  2pcs Co384  2pcs c0s68  2pcs
coses 2o (B@‘m‘m(Ls - C0806 €0950 1pc CI010WHITEIX!
E@ (©) owsxaxo.s zpcs [ ———————|
COS28A 2pcs  C0S28C Zpes O 28 s COB06A  tpe 08088 1pe c1011 C1016
O N3 2pcs :
©FP3 O-RNG(S) 4pcs - —
05288 2pcs  COS280.EF.GJ $2pcs 8:”:“‘:; e €0807 C0308
ﬂ:ﬂm 2pes =7 cos0x(s)  2pes w C0807  10pcs ©3___| @E! C1011 Yellow
@eosmr 2008 C0111C 10pcs C0801A10pcs

C1121 C1122 [oPT] | | C1123

C0579 co6e1

C0579 4pcs CO0601 2pes
(8x16x3)

[ o || NV

x2

c0601/1 C0603 : c1123A
» C0601 10pcs C0803  2pcs 00854 "‘
(8x16x5) (5X10) C0850 1pc (=== si3x10 2pcs @ C1123 White
O3 come D oo o -/ o
0605 co704 || |Ottm comore e o - = L =3
cos0s . Ol oz er e 0090 @ susn ) 2 | | [ C1125 c1127 c1128 [P
6x10x3B.B. 2pcs [ﬂHcomu 1pc [0 cosom 26¢ — COBOIE - >
- \_/
AA
C0706 C0855 O 1125 Yellow
{ 2pes
. (B cos028 1pc €08025 3pcs
CO706AX | @ m C07028% 1 &=l CO802C  2pcs ::::: :: ‘O,‘, COBSIA 1pc
% OW(TX 14X0.5)X 4 %Jm” 2pes ® Scse3 spes @ coes2A tpc 01129 01130
CO802H  4pcs (© ow2:6x05 3pcs —
co707 c0708 m comc e Ol &

' C0856
m@m ” coroaxs Lt C /I ——

CO856A 1pc CO804A 2pcs
co710 C0711  |[orT]
- . T} | o855 H0856
comeax coron @ cot11c : COt11E
m % wte conix3 10Pcs 10Pcs
C07028X ¢
@xmxa Co708x3 ..
C0577 Front Damper Set C0719  Clutch Bell 13T (5X10 B.B.) : C0857  Fuel Tank Guard
C0578 Rear Long Dampér Set C0720 Clutch Bell 14T (5x10 B.B.) C0901  Muffler Stay
C0579 2 Hole Damper Piston ¢ 1.3 C0721  Clutch Bell 15T (5x 10 B.B) C0903 Manifold Spring
C0601 Bearing (8X16) C0723  Engine Mount Flat Screw C0950 Manifold
C0601/1 Bearing (8x16x5) C0751 3P Clutch Spring ¢ 0.9 C1010  Nylon Wing (White)
C0603 Clutch Bell Bearing (5X10) C0752  Engine Mount C1011  Nylon Wing (Yellow)
C0605 Servo Saver Bearing C0806 Antenna C1016 Body
C0704 Engine Nut C0807 Body Pin C1121  640/Victory Tire S
C0706 Flywheel for 3-Pin Clutch C0808 Ball Link Set .. C1122  640/Vicroty Tire SS
C0707 Carbon Shoe for 3—Pin Clutch C0853  Fuel Tank C1123  Spoke Wheel (White) 2pcs
C0708  Spring for 3~Pin Clutch C0854  Steering Linkage | ©1123/1 Spoke Wheel (White) 4pcs
C0710  3-Pin Clutch Set C0855 Throttle & Brake Linkage C1125 Spoke Wheel (Yellow) 2pcs
C0711  Shoe for 3—Pin Clutch C0856  Turnbuckle Tie Rod C1127  480/Victory Tire S
HO0855 Ball Link 6MM C1128 480/Victory Tire H
H0856  Stabilizer Link Ball C1129 Inner Foam S

C1130 Inner Foam L




MBX-4RR /¥— U X b

BO101 B0102 B0407 B0408
ey e®ge eSge
i 80102X4 @ @ @ @
Q socax: uﬂ.. — — © =] S esomx 10 @@@@ 8040810
80103 B0104 B0414
‘ L5 s xi
8cioaxt Green X1
de'x‘l
B0208  [o7]
B0417
m e%‘\
v/'ﬁ.
B0208
|[ Bod24 B0425
@ 02081 @@ 665 bg
B0213 65&5 B0425 X 10

@/ B0426  [o°1]| | B0502 BO503 B0504

Soanax o665 ||Fl—tD

B0230 66633( . © BOSGXI 15% ::::: z.::;
\ BOS508 B0509

B0301 [oPT].

C1BEZ) w~ | |[BoS10 B0511 (i)
B0303 @ %
%“’“’“ B0512 =

: :'aomm

30310 B0316 B0322 B0328
30311 B0317 B0323 [y
B0312 B0318 B0324 Eal
B0313 B0319 B0325
B0314 B0320 B0326
B0315 B0321 B0327
B0401 B0406
2
80401 X | B0406 X 2

B0101
B0102
B0103
B0104
BO115
B0203
B0207
B0208
B0209
B0213
B0214
B0230
B0233
B0301
B0302
B0303
B0306
B0307
B0308
B0309
B0310
BO311
B0312
B0313
B0314
B0315
B0316
B0317
B0318
B0319
B0320
B0321
B0322
B0323
B0324

Air Filter Set for 21 Buggy

Air Filter for 21 Buggy

Fuel Filter L

Fuel Filter S

Fuel Pump

Quick Booster

Pocket Booster

DC Adaptor for Pocket Booster
Battery Booster for 100V
Power Pack 900 Futaba Line
Power Pack 900 Sanwa Z Line
Pro Starter Bll

12V Battery Code for Starter
Lockfirm Liquid

Air Fitter Oil

Engine Maintenance Qil
Rad-Rez

Pit de Cleaner

Super Grease

Air Filter Oil

Super Silicone #100

Super Silicone #150

Super Silicone #200

Super Silicone #250

Super Silicone #300

Super Silicone #350

Super Silicone #400

Super Silicone for Diff. #10000
Super Silicone for Diff. #30000
Super Silicone for Diff. #50000
Super Silicone for Diff. #100000
Super Silicone for Diff. #3000
Super Silicone for Diff. #5000
Super Silicone for Diff. #7000
Super Silicone for Diff. #1000

B0325
B0326
B0327
B0328
B0401
B0406
B0407
B0408
B0410
B0411
B0412
B0414
B0416
B0417
B0424
B0425
B0426
B0502
B0503
B0504
B0508
B0509
B0510
BOS11
B0512
BO611
B0612
B0613
B0633
B0635
B0640
B0642
B0643
B0644
B0651
B0661
B0662
B0663
B0664
B0670
B0671
B0672
B0680
B0681
B0682
B0683
B0630
B0710
B0712
B0713
B0714
B0722
B0723

PARTS LIST NO,02

Super Silicone #500

Super Silicone #600

Super Silicone #700

Super Silicone #800
Switch Cover

Both Side Tape

Flat Washer 3m/m

Flat Washer 4m/m

Color Silicone Pipe (Pink)
Color Silicone Pipe (Green)
Color Silicone Pipe (Yellow)

Muffler Joint Silicone Pipe L

Color Strap Set 100mm
Color Strap Set 150mm
Port Cap for 21

Head Protector (Green)
Head Protector (Purple)
Works Wrench 1.5m/m
Works Wrench 2.0m/m
Works Wrench 2.5m/m
Utility Wrench

Setting Driver for Engine
Camber Gauge

Driver for Head Screw
Cross Wrench

M3x12B/H Tapping Screw
M3x15B/H Tapping Screw
M3x8B/H Tapping Screw
M4x16F/H Tapping Screw
M3x12F/H Tapping Screw
M4x10F/H Screw
M3x12F/H Screw
M4x15F/H Cap Screw
M4x20F/H Cap Screw
M3X12B/H Screw

M3X23 Cap Screw

M3X8 Cap Screw

M3X12 Cap Screw
M3X168 Cap Screw

M3X3 Set Screw

M3X5 Set Screw

M3X12 Set Screw

M3X4 Set Screw

M3X5 Set Screw

M3X8 Set Screw

M4X12 Set Screw

M5X5 Set Screw

M3 Nut -

M2.6 Nylon Nut (10 pcs.)
SN3 Nylon Nut (10 pcs.)
SN4 Nylon Nut (10 pcs.)
@ 2.5 E-Ring

@ 3x8x0.5 Washer (10pcs.)

A4S

MUGEN SEIKI |8

BA MERWE

72740817 FHMMRTHREN 1395
MUGEN SEIKI CO.,LTD.

1395 Takane-Cho, Funabashi, Chiba 274-0817, Japan



1/8 SCALE 4WD GAS POWERED-RACING BUGGY MBX-4RR PARTS LIST

C0056 C0057 co161 0162 co181
/\ E E-E COIBIR 1pe. h SJA 4x15  2pcs
© — @ c Do 4520 29
S o161 4pes cosiL 1pe MSCoxs Zpcs
N2 L 52 C0162 2pcs g-g O 20
A@EN SEIKI =
0163
Cco113
| | |
C0163 4pcs @ 0E-3  8pes
HO109 2pcs CO0113 2pcs 00164
co114 C0115 Cotes zps | Q) OET3 dpcs
@ OoW(SX10X1)X10
© cJan c0183 c0184
CO107A  8pc: [1 [
T e - q_._p v \/
Cco1228 E )
CO183R 1pe C0183 1pc C0184 1pc
C0122S  2pcs - == S13X10 4pcs
QY 0E-25 4pes [ Dum SIAX10 4pes
' B== 8012 48 o C0185 C0205
01278 8 Sas we PR C0205 2pes
CO185  1pc SK 5x5 2pcs
G come % - C0206 Co207
Dcosamn 2 _—
Ofcone 2 ﬁ — “k-_l]l 0207 2pcs
C0150 e ® 33 e o206 2pcs | B SKSx5  2pes
- W SK4xS 2pcs
’ [ w3330 zpes co171 €0173
Co208 C0209
[ S 33240 2pcs O o e °
SM4x18  4pcs Ol co07e 20 83 4pce ‘Bmou Coz088 c_b—:_—ﬁ
C01508  pc CO150A 1tpc . @ CO123A 2pcs 4pcs 4pcs C0208 2pcs
CO171A 1pc (mm 53%20 ¢pes =) €3.0x16.8Pn 4pes
co1s4
O=——=0" 0174 €0210 10210
COI1S8 1pc - $5 0-Ring Spcs.
Co184 2pcs @ cose 4pes !‘-os“"" 2pes @ co107A dpe NN <5330 1pe loig @ i
liated SN WS coorc e S63mE 2oca C0210 2pcs @ §3 0-ting 10pcs.
h SG3x20 2pcs
1 Wl SK4x5 2 P3 0-Ring 2pcs
C0157 co158 Qo0 4pes PO x5 2pes ©
Co177 0179 C0211 0223
c—on % co223
77 e e— pre— —] E':b CO211  2pecs ) 2pcs
. = s63x12 2pcs * = $2.0x9.8Pin 2
COI157 pe @ O O s 2 == sc3x18 1pc 3 X pcs
— c0180 €0224 c0227
C0159 C0160 Do sun 415 2pcs ém (©) #3.5%97.5x0.275 v+ -
CO180R 1pc _ SJA 4x20 2pcs C0224 2pcs 20pes
C0160 :
@ o159  4pes O:mm tpes Q-Q Bscaxs e = $2.0x9.8Pin 2pcs @ $5x810%0.275 ¥+ -
CO180L 1pc °SN¢ 2pcs 10pcs
C0056 Instruction Manual 'CO161  Adjust Nut C0181 Al Rear Sus. Mount
C0057 Decal C0162 Rear Upright C0182 Lower Arm
HO109 Toe in Adj. Rod ° C0163 Lower Sus. Shaft L C0183 Rear Anti—Roll Bar 2.6
C0113  Turnbuckle Upper Arm (2 pcs.) C0164 Upper Sus. Shaft C0184 - Rear Anti-Roll Bar ¢2.8
C0114  Washer Set C0165 Center Diff. Mount C0185 Rear Tension Rod
C0115  Upper Arm Link C0166  Die—Cast Center Diff. Mount C0205  Joint Cup
C0122S Lower Sus. Shaft S C0167 Front Anti Roll Bar Set C0206 Half Shaft for Universal Joint
C0127B Center Upper Plate CO0171  Front Anti Roll Bar ¢2.3 C0207  Universal Joint
C0133  Rear Upright Bracket C0173  Rear Upper Arm Link Ball C0208 Wheel Hub
C0150 Gear Box C0174 Tension Rod C0209 Rear Half Shaft
C0154 Front Upper Arm C0177 Al Front Tension Rod C0210 Rear Axle Shaft
C0157  Front Upper Plate C0179 Al Rear Tension Rod (for Long Chassis) T0210 O-Ring Set
C0158  Front Upright C0180 Al Front Sus. Mount C0211  Bevel Gear
C0159  Front Upright Cup C0223 Cup Joint F/R
C0160 Pivot Ball C0224 Cup Joint Center
C0227 Spacer (For C0228)




MBX-4RR /NX—J IJ X b

PARTS LIST NO,02

C0356 0357 0528 C0530
o — 11 cosss zes =
C02228 4pes (©) S-3 O-ring 4pcs
g () SJA4x10  2pcs COS30 4pes
0251 05288 2pes COSBDEFG  82pcs
0358 0359
e | e C0531 C0560
(== si3x10 4pes
C0358 1pc DE=D suA3x10 apes COS31F  2pcs @ C0560 4pcs
C0256 -
1R
€0255 1pc °°53 2pes
€0256 1
M sk5x5 E] pe
fpe C0564 C0565
COS8S  2pcs
c0408 T @m.s-a.o.s 2pcs
© sN26  2pes
€0257 10pcs B cozss 1oe I — P
: ox- 20es Cﬁ:ﬂjw 2es
— 09‘3 4pcs

%:w > (O)owsxax05 pes
D—scsxzo 2pcs (PSR SG3x14  2pcs (f=mmm si3xi2

(o 51 314 zpe‘,il_sc:s-ls 2pcs 4pcs
C0451 0452
O 1pe
Dume SM3212 6pes
CO4SIF  1pc ——
CO4SIR  1pc
COLSA. pe
C0453
\ [7 2= 503420 Mpes
=302 e vee Y
! . Do sm3er2 Jven C0571 2pcs C0572 2pcs
uu L] .-) bl
C0508
0352
C Pt mmE e
1}:0"’“‘ > Dumm 843412 Spcs .
G D e TR S C0455 1pc
C0353 0354 D0509 H0513
© 005094  8pcs S 00513 2pcs
0353 tnes © P3 0-Ring Bpcs @
$12 0-Ring 2pcs
(5 oL SEAL RING 4pcs
C0355
‘ j C0524 C0526
L (@) = 0528 2pcs
@ oA tpe 0N b © ow26x6x0.5 2pcs
o e €0324  2pcs O N28 2pcs
C0228 Diff Gear w/O-Ring C0356 Servo Saver Shaft C0528 Damper (Plastic Part)
C0250 Center Drive Shaft-S C0357 Servo Saver Pipe ' C0530 Dust Rubber
C0251 Center Drive Shaft-L C0358 Servo Saver Spring C0531  Damper Piston
C0255  Joint Cup (Long) C0359 Al Radio Plate Post C0560 2 Hole Damper Piston ¢1.2
C0256 Diff. Case C0360 Carbon Mecha. Plate C0564 Rear Long Damper Case
C0257 Diff. Gasket C0408 Wing Stay & Body Mount C0565 Rear Long Damper Shaft
C0258 Conical Gear C0451 Bumper F/R C0566 Front Damper Stay
C0259 Spur Gear C0452 Stone Guard C0567 Rear Damper Stay
C0304 Brake Set C0453 Body Mount & Tension Rod Mount C0568 Damper Cap
C0350 Radiq Plate C0455 C.hasss . C0569 Damper Cap Bush
C0351 Receiver Box C0508 Daap!\ragm CO0570  Steel Damper Mount
C0352 Battery Holder & Post D0509 O-Ring Set CO0571  Front Long Spring
C0353 Brake Pad HO513  Spring Adjuster C0572 Rear Long Spring
C0354 Brake Disk C0524 Front Damper Case
C0355 Servo Saver Arm C0526 Front Damper Shaft




